

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

FLO-25-06-10-02

Product: Linoleum floor covering „Linoleum Static Dissipative xf²“; total thickness: 2,5 mm

Producer: Tarkett SpA
Via S. Anna, 6
05035 Narni Scalo (TR), Italy

Order: Reaction to fire tests of floor coverings according to EN 13501-1:2018-11

Test reports: 2725259/2

Test results:

Property	Result	Declaration according to EN 14041:2004-08+ AC:2005-05+AC:2006-10
Reaction to fire according to EN ISO 9239-1:2010-05 Critical heat flux Smoke production	10,08 kW/m ² 41,0 % x min	Reaction to fire class* B_{fl}-s1
Reaction to fire according to EN ISO 11925-2:2020-02 Extent of flame ≤ 150 mm	fulfilled	

*Valid on mineral subfloor in end use application, using adhesives.

Dresden, 10/06/2025

Head of laboratory



Engineer in charge